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NACE TM 0284-2011

[ According to NACE TM 0284-2011, the crack sensitivity ratio

lest Conclusion | (CSR) | crack length ratio (CLR) and crack thickness ratio (CTR)
b4 |i“|"’| VAL J
| b e are all zero after 96 hours testing.
J
| The test result is acceptable.
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Test Standard
SRR AR

NACE TM 0284-2011

| Dimension of
Specimens

RS

Fig.1 shows the dimensions of test. specimens.
thickness is at least 80% WT of the pipe, and a maximum of’ I mm may be
removed from each of surfaces.

The test specimen
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Test Conditions|

| Test Solution

Temperature 3 . . Deaerated Gas _ .
A 24°C-261C High-purity N,
platea PRl OfF | 1°1 prILE

Test Time Test Gas .
Wigigl | 0 hours e fh s
H-S saturated S nartial press
. ure
concentration | =2300ppm : pH 51 /\p“: 100kpa
HoS HRIKE =

Degreased

it i

Prior to testing, the test specimens shall be degreascd with

ethanol and rinsed with acetone. The adequacy of the
degreasing by the atomizer test in accordance with ASTM

Standard F2I.

0.5wt% CH;COOH and 5wt% NaCl in dlstlll(,d water

-

867 | saturated with HoS (NACE TM 0284-2011 solution A )
Before introducting H2S
2.72
pH (H2S JEAHD
After test ek gl o) 3.67

Test Equipment

Ky %

HIC test assembly

- Test Analysis

I 73 H

After 96 hours testing, cleaning the specimens, no hydrogen blistering
can be seen on the specimen surfaces, as shown in Fig.2.
After testing. each specimen was sectioned to be four parts as shown in
NACE TM0284-2011 standard. Each section shall be polished

metallographically and etched for about 2 seconds. All faces to be
examined were magnified to 100 times magnification. There are no cracks
within 1.0mm of the internal or external surface of the test specimen.
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Fig.1 HIC test specimen dimension
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Fig.2 Morphology of the specimen surface
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